
400 SX-C '99 <1999><AU><836098>
TANK, SEAT

29853

Pos Part Number Description Additional Text Quantity

0 5830804200089 SIDE COVER SILVER R/S '99 1.00

0 5833502920004 SPOILER ORANGE R/S '98 1.00

4 51107004000 FUEL COCK CPL.MIKUNI CK-69 '96 ONE CONNECTION 1.00

6 58307106100 GASKET FUEL COCK MIKUNI 1.00

7 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00

8 49007008044 FILLER CAP CPL. SMALL 1.00

9 49007009000 % GASKET FOR FILLER CAP 1.00

10 0125060003 WASHER DIN0125-A 6,4 1.00

11 58007044000 OVAL HEAD SCREW M6X15 1.00

13 58307013600 FUEL TANK 9 LITER SX,SXC '98 1.00

14 58307014000 SPECIAL NUT M8 1.00

16 54435024001 HOSE ID 7,5 PER METER FOR 12 LITER TANK 0.00

17 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 2.00

18 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 2.00

20 0014060203 HH COLLAR SCREW M 6X20 WS=8 2.00



21 0014060103 HH COLLAR SCREW M 6X10 WS=8 6.00

22 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00

23 58307113250 TANK BUSHING CPL. 12 X 34 X 25 2.00

24 0015060253 HH COLLAR SCREW M 6X25 WS=8 2.00

28 5833502820004 SPOILER ORANGE L/S '98 1.00

40* 58307340600 *SEAT ORANGE/BLACK SXC '99 1.00

41* 58307340650 *SEAT COVER ORANGE/BLACK '99 1.00

42 58307019000 WASHER 10,5 X 25 X 1,5 1.00

43 50233041000 Pair of washers M6 NORDLOCK 2.00

44 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00

45 58307040551 QUICK RELEASE CPL. '96 1.00

46 55011186000 BRACKET RUBBER 1.00

48 54603048100 clip nut M6 2.00

50 58308041050 HEAT PROTECTOR 1.00

52 51005067100 INSOLATE WASHER 12X28X3 2.00

67 0021080003 WASHER DIN9021-A 8,4 1.00

68 0934080003 Hexagon nut DIN934 M8 1.00

81 5830804100089 SIDE COVER SILVER L/S '99 1.00

99 58329099000 ORIGINAL EQUIPMENT TOOL KIT 1.00
* = New part


